T—

T

Ko e Bl & ) o

e

.ﬁ MRV2\IH
="J" ) A

FE ORI EEHKERAETHE @

F # =363 sETEmIBE2TE 9 ®3 7 m04BTINNEIN @ 048 (771) 1529

B 8 I t% $018-01 MNERHANRBEBEPHRFER/ F203 B0184 (43)4160 @ 0184 (43) 4120

B 2 3 01801 NBROBUPFKRATBPIE RER/F2M3 B0184(43)4160 1) @0184(43)4120

~ Fm e @5 SFABBESLAAE29 O3 DO (24)3618  [@0198(24) 9524

W 8 % P ®99%4 LEREXBTAFAHF 3392001 70236 (54) 0681 @ 0236 (54) 7387

= B % E i ®00 ERAESBTREF-ER1O 1 10245 (53) 0885 i 0245 (53) 6768

35 8 & 2 FF @401 HRMRERMMABEOFEM206 17 70258 (23) 1329 m 0258 (23) 1364

E % 2 % Ff 388 EHEENHE/ HEEI L9606 ™026(293)4888 @ 026 (292) 0815

% W% ® FF =310 g BkPmTFAOELI 828 0029(241)3751~2 @ 029 (241) 3752

oK B2 B P ®322 FARERBHmAES 6 4 5 0 4 B0289(76)0187 & 0289 (76) 0069

2 oE w2 @392 BEBRMAMOMRAEH B #0272 (68) 3119 m 0272 (68) 3862

B @ WL E R D424 BPEREKkMmE 6 O3 01 6 B0543(64)9454 m 0543 (66) 3536

L B ow %P7 ®400-38  WREPSEUNBIIEENRFRS L2325 = 0552 (75) 6172 ~3 @ 0552 (75) 6173

@S - S @062 BERPEBHMRBOBKMI 7001 73 058 (393) 0041 @ 058 (391) 3014

M E ¥ R @816 EEREMTESEAFLARE 4801 B092(573)7110 @ 092 (573) 7680 o %>
IAFSOERSE ©790 FEERLUTRAWAE1 02301 8 BO08Y(973)2325 I 089 (971) 2563 0 B G\ \ VS _:—f%.i*"

BEHAT

(wrm ¥W & B B
BAES

\. .

4397-05-0200-1C

1=l’tl\ﬂﬁ’,—-" *Hi4‘1==*]:

MAMETORA AGRIC MACHINERY CO., LTD.




B LAY AR ARSI Fas i)

AT

SYUASwL g —ABE
RANSMISSION CASE GROUP

A #5?13‘3‘93?7-23@%

RANSMISSION CASE GROUP

HHIES] a—F &8 a & % i A S
No. CODE No. PARTS NAME QTY REMARKS
A-01 | M40 5005 000 |FSvARIvvaryFyy TRANSMISSION ASS'Y 1
A-02 | M40 3055 000 |#o>&X—3Ivvarrvy COUNTER ASS'Y 1
A-1 | M40 6145 000 |3warr—2x R CASE R 1
A-2 | MO7 0118 000 |/N\A oy PACKING 1
A- 3 | 9BT 0801 203 |k M8x12¢ | BOLT M8x12¢ | 1
A-4 | M40 6144 000 |3v¥arr—a L CASE L 1
A-5 | M60 0116 000 |22t PLUG, oil 1
A- 6 |9BH 0601 473 |7 THML K Méx14¢ | 7T BOLT MEx142 | 24
A-7 [ONT 0600 030 |75 >oFw k M6 NUT M6 24 | L=t
A- 8 | 9BT 0801 603 |&n K M8x16¢ | BOLT M8x16¢ | 2
A- 9 | 9SW 0800 003 |74 M8 WASHER, spring M8 2
A-10 | ONT 0800 003 | w Rk M8 NUT M8 2
A1l | M40 3711 001 |#>amyaynyy 1
A-12 | M40 3711 040 B> awyaVishYwArS~ulL | LABEL 1
A-13 | 9BT 0602 003 |#n MBx20¢ | BOLT M6x20¢ | 4
A-14 | 9SW 0600 003 |733¥H % M6 WASHER, spring M6 4
A-15 | ONT 0600 003 |w b M6 NUT M6 4
A-16 | M40 5121 001 |Fx 230234 SPRING, chain 1
A-17 | 9FW 0600 003 | 2 SHH % M6 WASHER,, plain 2
A-18 | 9ST 0251 203 |7V ¥y $25x12¢ | PIN, split $25%x12¢ | 1
A-19 | M40 0135 000 |¥7&—nmw h B ROD, shifter B I
A-20 | M40 5119 000 |¥Z7&X—7#+—2 B FORK, shifter B 1
A-21 | MO7 0314 000 |¥Z7&—aw hdsoik SPRING 2
A22 | MO7 0314 010 |¥7&—nw h*ssk B SPRING B 2
A-23 | MO7 0313 001 |¥7&—aw hawwdy PACKING 4
A-24 | 9SB 2500 000 |RF—iH—b 5/16 BALL, steel 5/16 2

CA-25 | 9ST 0302 003 |vyE $3x20¢ | PIN, split 63x200 | 2
A-26 | 9SW 1000 003 |79 43 MI0 WASHER, soring M10 4
A-27 | ONT 1000 013 |+w b MI0 P125 | NUT MI0 P125 | 4
A-28 | M40 5153 000 |axvYZ¥7ix—aw b ROD, high speed 1
A29 [ M40 5118 000 |aA Vv T7R—T74—2 FORK, high speed 1
A-30 | M40 3313 000 |¥7R—F—4 ARM, shifter 1
A-31 | 90R 1200 001 |0V > P-12 O-RING P-12 1
A-32 | M40 3251 010 |Hwr&—4—2 R CASE R 1
A-33 | M40 3251 000 |#Hw>k—s—2z L CASE L 1
A-34 | M40 3257 000 |¥ZSENL k BOLT 2
A-35 | 9BT 0601 403 |=&n h M6x14¢ | BOLT MGx14¢ | 4
A-36 | 9SW 0600 003 |23+ % M6 WASHER, spring M6 6
A-37 | ONT 0600 003 |5 w b M6 NUT M6 6
A-38 | 9BT 0802 003 | h M8x20¢ | BOLT M8x20¢ | 3




f |'| [L\;LVIIK_I‘W

A #5?/25‘9'3/5 4 — AR81%

RANSMISSION CASE GROUP

RliEsE| a—F HS B & % i E 1Y i &
No. CODE No. PARTS NAME Q TY| REMARKS
A-39 | 9SW 0800 003 |/%pH# % M8 WASHER, spring M8 3
A0 | M40 3252 000 |#/v— COVER I
A-41 | 9SW 0500 003 |/8%¥H 3 M5 WASHER, spring M5 2
A-42 | 9CR 0500 503 |F+~=ax¥ M5=5¢ SCREW M5x5¢ 2
A-43 | M40 3258 000 (Ao >E—2 7 SHAFT, counter 1
A-44 | 9BB 6003 000 |R—ix7) 2 #6003 BEARING, ball #6003 1
A-45 | 9BB 6003 002 |R—i~x7Y) #6003-2RS BEARING, ball  #6003-2RS | 1
A-46 | 9RC 0400 340 |@—>F x> CHAIN, roller 1
A-47 | M40 3223 000 |¥av s AFuarw b SPROCKET, main 1
A-48 | MO7 0813 000 |F—VU—FHHHH WASHER 1
A-49 | 9SW 0600 003 |/3AHH % M6 WASHER, spring M6 1
A-50 | 9BT 0601 603 |[Aivb M6 x 16 ¢ BOLT M6 % 16 ¢ 1
A-51 | M40 5234 000 |AA vv—2 MARK, oil 1
A-52 | M40 5159 000 |\@—&X Y —>TR—TH—2 FORK 1
A-53 | M40 5160 000 [ww b ROD 1
A-54 | 90R 0900 001 |OY 2 P-9 O-RING P-9 1
A-55 | 9SP 0402 004 |AFY) »rEv PIN 1
A-56 | 9BT 0805 503 |An b M8 x 55 ¢ BOLT M8 x 55 ¢ 1




hiyzsvbayﬁzﬁﬁ

B. TRANSMISSION

GEAR GROUP
RliFES| a—F &= il i # i it i *&
No. CODE No. PARTS NAME Q TY| REMARKS
B- 1 | M40 0130 000 |(/xw2o SHAFT, back 1
B-2 | M40 5154 000 |2 2%% GEAR, second 1
B-3 | M23 0256 000 |v*7wia A BUSH A 2
B-4 | M07 0217 001 |+# % A WASHER A )
B-5 | MO07 0313 001 |¥Z7&—gwhamrvFy PACKING 11
B-6 |9SW 1000 003 |[/si+H % M10 WASHER, spring M10 4
B-7 |[9NT 1000 013 |Fw b M10 P125 | NUT MI0 P125| 6
B-8 | M40 0131 000 [~ >yv2oxvor SHAFT, speed reduction 1
B-9 [ M23 0259 000 |»>voxy GEAR, speed reduction 1
B-10 | M23 0224 000 [=*Fw>a B BUSH B 1
B-11 | 90W 1022 200 |¥—nD v+ WASHER, seal 2
B-12 | M40 0142 000 |+ > 2 SHAFT, axle 1
B-13 | 9BB 6205 000 |HR—LFTY & #5205 BEARING, ball #6205 2
B-14 | 9RR 5200 0158’ AFw Iy R-52 SNAP RING R-52 2
B-15 | 90S 2552 1204| A4 wi—a OIL SEAL 2
B-16 | M40 3215 001 |/sw2 o2 SHAFT, back 1
B-17 | M40 3216 001 |/sw 2oy GEAR, back 1
B-18 | M54 0220 000 |## % WASHER 1
B-19 [ 9RS 1500 005 [AFwF) 2 S-15 SNAP RING S-15 1
B-20 | 9NB 1519 172 |=—RART7Y > KT-151917 BEARING, needle KT-151917| 1




Sy 2S vy g TEE(O—5 ) — - #E)
C . Taiéwis R GROUP

1

-

C FSUASvIavFETEGR (O—5')— - #ic)

. TRANSMISSION GEAR GROUP

RHBES| a—F &5 i i b i i &
No. CODE No. PARTS NAME Q TY| REMARKS
C-1 | M40 6111 000 |aAD T2 SHAFT |
C- 2 | M40 0145 000 |F=a2 oA HFH% WASHER 2
C-3 |9BB 6205 000 |[H—n~xTY 7 BEARING, ball 2
C-4 | 9RR 5200 015 |RFwFY 7 R-52 SNAP RING 2
C-5 |90S 2552 1208 | A A Wr—)v WD-255215 | OIL SEAL WD-255215 | 2
C-6 |9RC 0400 660 @—ZF x> 1/2' x66¢ | CHAIN, roller 12" x66¢| 1
C-7 | M40 5155 000 |22 MAIN SHAFT 1
C- 8 | M40 5156 000 |FP—YFAFalrvh SPROCKET 1
C-9 | M40 5157 000 (=R —25vFE_F PINION 1
C-10 | M40 5158 000 |24V Z¥Y GEAR 1
C-11 | M40 3222 000 |Fx=>IFF GEAR, change 1
C-12 | MI13 0216 000 |V 4 RZZvFIIHHH WASHER 1
C-13 | M07 0213 000 |22 % WASHER 1
C-14 | 9BB 6003 002 |H—i~_7Y>Z  #003-2RS | BEARING, ball ~ #6003-2RS | 2
C-15 | 9BB 6202 000 |B—n~7) 7 #6202 BEARING, ball #6002 1
C-16 | 9RS 2000 005 |AFwFY 7 S-20 SNAP RING 5-20 1
C-17 | 9RR 3500 005 |AFwFY & R-35 SNAP RING R-35 2
C-18 |9SC 3500 700 |¥—nFv v/ CAP, seal 1
C-19 | 111 0149 000 |+ 2% v v~7 2z




1

D.

I\ FIVESER
HANDLE GROUP

I\ B IVER
D.

HANDLE GROUP
RAlHE| a—k BE 5 & % i MR o
No. CODE No. PARTS NAME Q' TY| REMAR
D- 1 | M40 6115 000 |/ Ku HANDLE 1
D- 2 | M81 0611 000 (N FAvsh SUPPORT, handle |
D- 3 |[9BT 1212 503 |&n b M12x 125 ¢ | BOLT MI2x1254 1
D- 4 |9SW 1200 003 |/S3HH % MI12 WASHER, spring M12 1
D-5 |9NT 1200 003 |3 b M12 NUT M12 1
D- 6 | M40 0453 000 |24 4 * A | WASHER A 1
D- 7 | M40 0467 000 |25 HH % B WASHER B 1
D- 8 | M40 0463 001 |\ KT AVZFv h NUT 1
D-9 | M40 0465 000 |22 BOX, tool 1
D-10 | M09 0615 3{3}% YA VT FRF—=ATY VT SPRING 1
D-11 [9RI 0230 600 |V-~xw k M23x6¢ | RIVET M23x6¢ | 2
D-12 | 9BT 0601 603 |&n b M6x16¢ | BOLT M6x16¢ | 2
D-13 | 9SW 0600 003 |/344H % M6 WASHER, spring M6 2
D-14 | 9NT 0600 003 |7 h M6 NUT M6 2
D-15 | M67 0915 000 |k 44 % M6 WASHER, plain M6 2
D-16 | M40 0466 000 |2AZ/saz X COVER 1
D-17 | M09 0615 000 |2AZ/sav=es KNOB 1
D-18 | M09 0615 030 |¥A »7Z7AF—FavLv¥Hi | WASHER 1
D-19 |9RE 0600 003 |EY 2 E-RING 1
D-20 | M40 6119 001 |z A4 MRV2VH 1
D-21 | M40 4414 000 |Yavaww—2 MARK 1
D-22 |S69 0677 000 | KuZyvF GRIP, handle 2

-10—




T IMEV 2V CHE eIG Al

E,

Oy bOd—b - Fx IR
CC)/NTROL & CHANGE GROUP

JykO— - F12 IR
=. © E

ONTROL & CHANGE GROUP

RIES| 2—F &S i i # i R fit &
No. CODE No. PARTS NAME Q TY| REMARKS
E-1 | M40 6141 000 |/~»>FavH—q & SUPPORT, handle |
E- 2 | M40 6147 001 |Fx>Pv—2 MARK, change 1
E- 3 [ 9BT 0702 003 |HN bk M7 %20 ¢ BOLT - M7x20¢ 3
E- 4 |9SW 0700 003 |/s3HA4H% M7 WASHER, spring M7 3
E- 5 | 9NT 0700 003 |#+w b M7 NUT M7 3
E- 6 | M8I 2312 000 |As—hNU W75y FRANGE, cover 1
E-7 | M81 2311 000 |AA wFHpii— COVER, switch 1
E-8 | M40 6116 000 |¥aviFFavtf 74 ¥— WIRE 1
E-9 | M40 0422 000 (N> FnasAEr PIN 2
E-10 | M40 0429 000 |25 A ¥>=a D)% SPRING 2
E-11 | Ell 2224 000 {Z 2w Frvis—=7w - LEVER ASSY, clutch 1 ‘ Ex2
B2 |F2l 3170 é)gg IYEV—Tyy T FEFL | LEVER ASSY, comb | 1 |#HWE soue-o
E-13 |? ZoZWFLI—=T W LEVER ASSY, clutch |
E-14 [ M40 6118 3@! Fyia M7 44— WIRE, tension 1
E-15 | 106 0496 001 |7>>a>kwikYiix SPRING, tension 1
E-16 | 108 1311 000 |Agw bvT A4 F¥— WIRE, throttle 1
E-17 | M81 2310 001 |74 >¥KREZ>a2—FR CORD, stop button 1
E-18 | M40 6117 000 | > FAaFawt4 74— B | WIRE, handle adjust 1|
E-19 | M40 6142 000 |Fx= P Lrs— . LEVER, change 1
E-20 | 9BT 0601 075 |awAhZ7+YH b A%Y M6x10¢ | SCREW M6 x 10 ¢ 1
E-21 |[9NL 0600 003 [mw 2w b M6 NUT M6 1
E-22 | 124 0831 000 [10 ZV w7 10 GRIP 1
E-23 | M54 0617 000 |22 5vFv—2 MARK, main clutch 1
E-24 | 8MA 0149 000 |74 ¥HRE~v—2 MARK, stop button 1
E-25 | 8MA 0007 000 | vFLvis—F 2w 4~v—2~ | MARK, caution 1
E-26 | M54 0618 000 (NI FATavisv—7 MARK 1
E-27 | M83 0618 000 | KA Rov—2 MARK 1
E-28 | FR3048A ANV TALwF SWITCH, stop 1
E<29 | 9CV 1500 001 |2 w7 A~UL b BELT 2
E-30 | M40 5163 002 |F =Y 1is— LEVER, change 1
E-31 |106 0125 000 |¥=a  Z7Z2uwh—RF) 7 SPRING Z
E-32 [ 9BT 0604 003 |+ b M6 x 40 ¢ BOLT M6 x 40 ¢ 1
E-33 | 9BT 0601 803 |+ b M6x18¢ | BOLT MEx18¢ | 1
E-34 | 9SW 0600 003 |/3AHH % M6 WASHER, spring M6 1
E-35 | 9NT 0600 003 |+ k M6 NUT M6 2
E-36 | M40 5161 001 |F==THAF GUIDE, change 1
E-37 | M40 5162 000 |g@—&XU—A4UF)w—2 MARK, rotary 1
E-38 | 9BT 1002 003 | b M10x20¢ | BOLT MI0x20¢| 1
E-39 | 9FW 1000 003 |2 WA % M10 WASHER, plain  MI10 1
E-40 | 9SW 1000 003 |/SAxHH % M10 WASHER, spring M10 1




V2 e 5 AT

E Jd> b0 - Fx IR
. CONTROL & CHANGE GROUP

2O rO=IU - F U
E . CONTROL & CHANGE GROUP

Hilifs| I—F &= # i f an #lt L]
No. CODE No. PARTS NAME Q TY| REMARKS
E-41 | ONT 1000 003 |+ b M10 NUT M10 1
E-42 | 8MA 0155 000 |V AL ¥aFapLv—2 MARK 1




)N . EERRE(E O—5Y—71)\— - EHBIR
F. BorARY 2OVER 2 TAL WHEEL GROUP F. ROTARY COVER & TAIL WHEEL GROUP
RlEs| a—F &2 # B # # HE| o=
No. CODE No. PARTS NAME QTY REMARKS
F-1 | M40 6122 000 |[¥—A ROTARY FRAME 1
F- 2 | 9BT 0805 003 |~ M8x50¢ | BOLT M8x50¢ | 1
F- 3 | 9BT 0805 503 |#Aiw k M8x55¢ | BOLT M8x55¢ | 1
F- 4 | 9FW 0800 003 | H4 % M8 " | WASHER, PLAIN M8 2
F- 5 | 9SW 0800 003 | s34 3 M8 WASHER, spring M8 3
F- 6 | ONT 0800 003 |Fv b M8 NUT M8 3
F- 7 | M40 5513 000 | A5 — STAY 1
8 | 9BT 0802 003 |4 h M8x20¢ | BOLT M8x208 | 2
—4/9' 9SW 0800 003 |23 H A M8 WASHER, spring M$§ 2
0 | 9NT 0800 003 |Fw h M8 NUT M8 2
F-11 | M40 6138 000 |E&X—Hr— COVER, center 1
F-12 | 9BT 0801 603 |#L M8x162 | BOLT M8x16¢ | 8
F-13 | 9SW 0800 003 |/sAWH + M8 WASHER, spring M8 8
F-14 | 9NC 0800 063 |Z7ZnmFw b M8 NUT, cap 8
F-15 | M40 6114 000 |m—%&V—#Hs5— D-R COVER, rotary D-R 1
F-16 | 8MA 0006 000 |~ hF=Ddkfw—2 MARK, caution ]
F-17 | M40 6113 000 |@—%&Y—#s3— D-L COVER, rotary D-L 1
F-18 | M63 0221 001 |¥>Hho~—2 MARK 1
F-19 |8MA 0005 000 (KS LMY FPYHALv—2 MARK 1
F-20 | 8MA 0008 000 |y > FFavf4w—2 MARK, caution 1
F-21 | 9BT 0601 403 |#n k M6x14¢ | BOLT M6x14¢ | 8
F-22 | ONF 0800 003 |75 >+ v b M6 NUT M6 8
F-23 | 8MA 0009 000 |7 rahvvawes—2 MARK, safety 1
F-24 | 8MA 0154 000 |m—%& Y —Fa2fv—2 MARK, caution 1
F-25 | M40 6140 000 |7+ A hss— BAR, adjust 1
F-26 | M40 5518 000 |7¥ %A M—ZF— STAY, adjust 2
| F-27 | 9BK 0601 653 |4 b M6x16¢ | BOLT M6x16¢ | 4
. F-28 | 9BT 0802 003 |4 b M8x20¢ | BOLT M8x20¢ | 2
F-29 | 9NP 0800 042 |+ a2+ w b M8 NUT, nylon 2
F-30 | ONF 0600 003 |75 > w b M8 NUT, flange 4
L F-31 [ 122 0517 000 |7¥% A P7—A ARM, adjust 2
L F-32 | M40 5521 000 (7% RRZSFELD BOLT, clamp 1
| F-33 | M40 5514 000 | &L= A RUBBER, sheet A 1
| F-34 | MO7 0813 000 |7/—V AH 44> WASHER 2
b F-35 | 9BK 0B01_ 653 (/<% WAL b MEx16¢ | BOLT, w/washer M6x16¢ | 2
- F-36 M40—-éﬁ¥ 000 |ZLvITA BR 2K RUBBER, sheet B<R #R 1
L P37 | M40 E838 000 | &Lz BeL 2/ | RUBBER, sheet Bk g | 1
L F-38 | M40 3560 000 | XL TLAH = D RETAINER, rubber D 2
F-39 | 9BT 0601 603 |4 b M6x16¢ | BOLT MEx16¢ | 2
' F-40 | 9CD 0601 503 |#5 i M6x15¢ | SCREW MEx152 | 2




~ 1 IRVZVH CHE TG A |

F.

79

!{@/a

O—4"Y)—h)\— - EixEF

ROTARY COVER &

2

37

76

"TAIL WHEEL GROUP

2

O—%Y—Hh)\— - E&HEIR
ROTARY COVER & TAIL WHEEL GROUP

;|
|
q
i
A
i
32
i

a—-F &5 # i # i £V 8 i %

CODE No. PARTS NAME Q' TY| REMARKS
9SW 0600 003 |7sA¥H 3 M6 WASHER, spring M6 4
ONT 0600 003 |+ v b M6 NUT M6 2
M40 4503 000 |V 723 L. COVER, side [2 1
M40 4504 000 |V Z 28> R COVER, side R 1
8MA 0014 000 |Hss—T7 kDT e—2 MARK, safety 2
M81 2227 000 |4 >~—2 MARK, line 1
MB1 2228 000 |4 >v—2 MARK, line 1
9BT 0601 603 |HRNb M6 x 16 ¢ BOLT M6 x 16 ¢ 2
9BT 0601 203 |&xw b M6 x 12 ¢ BOLT M6 x 12 ¢ 4
9BT 0601 003 |+ b M6 x 10 ¢ BOLT M6 = 10 ¢ 2
gSW 0600 003 |ssAHH A M6 WASHER, spring M6 14
gNC 0600 063 |Z7ZuaFw b M6 NUT, cap M6 10
9BT 0601 403 | b M6x 14 ¢ BOLT MGx14 ¢ 6
M8l 2235 001 |a254 A+ R SUPPORT R 1
9FW 0600 003 |k ZHAH % M6 WASHER, plain M6 4
ONT 0600 003 |Fw b M6 NUT M6 4
M81 2236 001 |2 T4 A+7 L SUPPORT L 1
M81 2237 001 |25 A AF+4 L SUPPORT L 1
M81 2245 000 |AFV ¥ SPRING 2
ONP 0800 042 |FAwaFv b M8 NUT, nylon M8 2
M81 2250 001 |27A A+ R SUPPORT R 1
M81 2238 000 |3 FA A+ SUPPORT 2
M81 2239 000 |a5A4 A4F+7 R SUPPORT R 1
M81 2240 000 |aFA4 AF+7 L SUPPORT L 1
M81 2241 000 [H&AE—1 A-L SUPPORT A-L 1
M81 2242 000 |¥&— b A-R SUPPORT A-R 1
M40 6131 000 |ZvIT LAY RETAINER, rubber 2
M81 2243 000 |#&H— bk B-R SUPPORT B-R 1
M81 2244 000 |HRH—b B-L SUPPORT B-L 1
M8t 2246 000 [T LT V—F A-L PLARE, rubber A-L 1
ML £opo ,
fage <rf -
M8t 2247 000 |TALFV—) A-R PLATE, rubber A-R 1
M81 2248 000 | T LFL— ) B-L PLATE, rubber B-L 1
M81 2249 000 |TLFL— 1 B-R PLATE, rubber B-R 1
M40 6125 000 | ¥R TALFL— PLATE 2
M40 6126 000 |TAL MDD WAHEFL—) RETAINER, plate 2
M40 6123 000 |2V aveY) o7 wy SHAFT, rear wheele I~ =
M40 6132 000 | awv¥Fiv )~ WHEELS 2
9FW 1600 003 |eZ¥AH A M16 WASHER, plain MI16 2
9ST 0403 003 |Z V¥ M4 = 30 ¢ PIN, split M4 x 30 ¢ 2 A
M40 6124 000 |V »P 2N RITF v HANDLE ASSY, rear wheel 1

-18—




F O—4YU—7)\— - EmEH

2 F O—~Y—7)\—
ROTARY COVER & TAIL WHEEL GROUP ;
B2

- SRR
ROTARY COVER &

TAIL WHEEL GROUP

81 \§ Mruss| a-r &% ® . & B W wE| o=
w | No. CODE No. PARTS NAME Q TY| REMARKS
- | (F-81 | M40 6128 000 | =%V ¥~ GRIP, ball 1 N
|| (F-82) | 9BT 0804 503 | b M8x45¢ | BOLT M8x45¢ | 1
| B3 | 9SW 0800 003 | /sAHA A M8 WASHER, spring M8 I
| F-84) | ONT 0800 003 |+ k M8 NUT M8 2
| FCEY | M40 6133 000 | 22 L—s% SCLAPER I .
F@J 9BT 0801 603 |4 b M8x16¢ | BOLT M8x16¢ | 1
| F-§7 | M23 0819 001 | ¥ A Yo Lot— B LEVER B 1
| F-88 | 9BT 1203 003 | K b MI2x30¢ | BOLT MI2x30¢| |
787 | rep 2RI 000 | T BT 4 7
E o) 4432 00| 2 et T Q) 22 .0cc (M4e &200 o) | | 76vBé nt., s




G T - N bkAN—FEiE

ENGINE & BELT COVER GROUP

a—F &5 il T = g1 ¥ fii &
CODE No. PARTS NAME Q TY| REMARKS
M40 6112 000 |=>¥ 7 L—A FRAME, engine 1
9BT 0806 003 [+HN b M8 x 60 ¢ BOLT M8 = 60 ¢ 3
9SW 0800 003 |/83WAH % M8 WASHER, spring M8 4
ONT 0800 003 |+ b M8 NUT M8 4
8MA 0204 001 | AR FFN2w—2 MARK 1
CEG 0030 320 |A 7+ FE161G-AG41] ENGINE FE161G-AG41 1
9BT 0804 003 |Ah M8 x 40 ¢ BOLT M8 = 40 ¢ 4
9SW 0800 003 |7s4¥AH A M8 WASHER, spring M8 4
9FW 0800 003 |k ZHAH % M8 WASHER, plain M8 8
ONT 0800 003 |+ b M8 NUT M8 4
M40 5815 001 |=vorF—1) PULLEY, engine 1
M40 3852 000 |H>FF—V PULLEY, main 1
9BT 0801 603 [Hnb M8 x 16 ¢ BOLT M8 = 16 ¢ 1
9KY 0503 500 |#*— 5x5x35 KEY 5x5x35 1
9VA 0390 003 |V-~L b SA-39 V BELT SA-39 2
M40 3853 001 |F>a7T—A ARM, tension 1
M36 2838 000 |FAVZHAHDF>arE K445 | SPRING, return |
M66 0824 000 |7 > =axam A-W ROLLER, tension 1
9RS 1200 005 |AFwFY o S-12 RING, snap S-12 1
9BT 0601 603 | b M6 x 16 ¢ BOLT M6 x 16 ¢ 1
9SW 0600 003 |83 % M6 WASHER, spring M6 1
ONT 0600 003 | b M6 NUT M6 1
M40 6135 000 |~ ihAFHox SUPPORT, belt  upper 1
M40 0806 000 |~ bAHYTI X SUPPORT, belt  lower 1
M40 5813 000 (A Z— COLLAR .
9BK 0802 583 |[/s&xYFHNL b M8 x 25 ¢ BOLT M8 % 25 ¢ 3
M40 5812 000 |[~=NnpAs—FHTHhT— COLLAR 1
M40 5811 001 |~ bhAIS—254 % PLATE 1
9FW 0600 003 |kZHH 4 M6 WASHER, plain 2
9SW 0600 003 |23A3WH % M6 WASHER, spring 2
INT 0600 003 |+w b M6 NUT 2
9BK 0801 463 |k Z 2344V FHR)L FMEx 14 ¢ BOLT M8x14 ¢ 1
127 5416 000 |~b b Ass— COVER, belt 1
M40 6120 001 [~ hAis—w—7Z MARK 1
M40 6134 000 |~ bk AH—vw—72 MARK 1
M26 0833 001 |/ KNOB 1
M26 0833 030 |7 wi+— WASHER 1
40 6139 000 | =P 7VL—LAhT— COLLAR 2
M57 0628 000 |Favavvv—2 MARK 1




H.

- LETERES R
RUBBER WHEEL GROUP

H J L\ESERRR(R
. RUBBER WHEEL GROUP

a—F &% il fin b i i &
CODE No. PARTS NAME Q TY| REMARKS
M40 6137 000 [AFITL>¥ V2 ¢320 WHEEL, culti rubber ¢ 320 2
M40 1717 000 |A >F—2%4F PIPE, inner 2
M26 1111 000 |¥rP 7 ¥ PIN, axle 2
9RP 1023 000 REZX 10 'R" PIN 10 2

~ 24—




J N R R FR
- BLADE GROUP

J A % B &
. BLADE GROUP

a—F &= i fih # i i i =
CODE No. PARTS NAME Q TY| REMARKS

J-1 | RI10 0713 001 WNo&yrFa—7 2lem TUBE 2lem 2
-2 | M40 6148 000 | KLty At h BOLT, drum set 2
. J-3 [9NL 1000 003 |= w73 b M10 NUT, lock MI10 2
J-4 | R4S 0651 000 [Vv24 2V KRYV A L V24 BLADE, ditch L 4
t J-5 |R45 0652 000 |V24 < VR A R V24 BLADE, ditch R 4
. -6 | R45 0653 000 |[V24B A= L V24 BLADE, spoon L 2
J-7 | R45 0654 000 |v24B AF/—2¥ X R V24 BLADE, spoon R 2
J- 8 |RI4 0515 000 |¥AbBUYrHLb BOLT, setting blade 12
J-9 | 9SW 1000 003 |[/34HA A M10 WASHER, spring MI10 12
J-10 | ONT 1000 003 |F¥ b M10 NUT M10 12
J-11 | M40 6121 000 |FZ 23 PLATE 1
S57 0163 000 (kS 7 &K PIN, clevis 1
O9RP 1023 003 |R¥ 10 "R" PIN 10 1




K.

HES - TEHE
ACCESSORY PARTS & TOOL GROUP

TARIERANAL

10

o R
ERIRIAEA

K JEm - TER
. ACCESSORY PARTS & TOOL GROUP

BES| I—F B i fi # i I i &
No. CODE No. PARTS NAME Q TY| REMARKS
K- 1 | 111 1530 001 |a#27 7o nm BAG, tooll
K- 2 | M40 4411 000 |Rw 72 Z3F 13x17 SPANNER, BOX 13 x 17 1
K- 3 | M40 4412 001 | By Z AL+ 17 WRENCH, box 17 1
K- 4 | 9TL 1701 900 |=&/%+ 17 =19 SPANNER 17 =19 1
K- 5 | M40 6148 000 | FZALtw MEILD BOLT, drum set 1
K- 6 | 9NL 1000 003 [gw 2w b NUT, lock 1
K- 7 | M26 1111 000 |+ 2> PIN 1
K- 8 |9RP 1023 003 |[R¥ > 10 "R"PIN 10 1
K- 9 | M40 6146 000 | RO TV ALY AL V3 MANUAL BOOK, chassis 1
K-10 IV N)TY A4 LY A4 2 | MANUAL BOOK, engine 1
K-11 | 314490-0931A |v 7 19x21 WRENCH 19x 21 1
K-12 | 92107-2057 FoA 15— DRIVER 1




